

大腸癌 術後補助

XELOX療法							
番号	抗癌剤名	略号	1日投与量	投与方法	投与時間	投与日	期間
1	オキサリプラチン	L-OHP	130mg/m ²	点滴静注	2時間	day1	21日
2	カベシタピン	Cape	2000mg/m ²	内服	1日2回	day1-14	

進行再発

FOLFIRI+Ramucirumab療法							
番号	抗癌剤名	略号	1日投与量	投与方法	投与時間	投与日	期間
1	ラムシルマブ		8mg/kg	点滴静注	60分	day1	14日
2	イリノテカン	CPT-11	150mg/m ²	点滴静注	90分	day1	
3	フルオロウラシル	5FU	400mg/m ²	急速静注	3分	day1	
4	フルオロウラシル	5FU	2400mg/m ²	持続静注	46時間	day1-2	
5	ℓ-ロイコボリン	ℓ-LV	200mg/m ²	点滴静注	2時間	day1	
mFOLFOX6+BV療法							
番号	抗癌剤名	略号	1日投与量	投与方法	投与時間	投与日	期間
1	ベバシズマブ	Bmab	5mg/kg	点滴静注	90分	day1	14日
2	オキサリプラチン	L-OHP	85mg/m ²	点滴静注	2時間	day1	
3	ℓ-ロイコボリン	ℓ-LV	200mg/m ²	点滴静注	2時間	day1	
4	フルオロウラシル	5FU	400mg/m ²	急速静注	3分	day1	
5	フルオロウラシル	5FU	2400mg/m ²	持続静注	46時間	day1-2	
XELOX+BV療法							
番号	抗癌剤名	略号	1日投与量	投与方法	投与時間	投与日	期間
1	ベバシズマブ	BEV	7.5mg/kg	点滴静注	90分	day1	21日
2	オキサリプラチン	L-OHP	130mg/m ²	点滴静注	2時間	day1	
3	カベシタピン		2000mg/m ²	内服	1日2回	day1-14	
IRIS療法							
番号	抗癌剤名	略号	1日投与量	投与方法	投与時間	投与日	期間
1	イリノテカン	CPT-11	125mg/m ²	点滴静注	90分	day1,15	28日
2	エスワン	S-1	80mg/m ²	内服	1日2回	day1-14	
mFOLFOX6+Pmab療法							
番号	抗癌剤名	略号	1日投与量	投与方法	投与時間	投与日	期間
1	オキサリプラチン	L-OHP	85mg/m ²	点滴静注	2時間	day1	14日
2	フルオロウラシル	5FU	400mg/m ²	急速静注	3分	day1	
3	フルオロウラシル	5FU	2400mg/m ²	持続静注	46時間	day1-2	
4	ℓ-ロイコボリン	ℓ-LV	200mg/m ²	点滴静注	2時間	day1	
5	パニツムマブ	Pmab	6mg/kg	点滴静注	1時間	day1	